Is Your Product Registered?
Contact your Dealer to verify.

Warranties are based on Registrations and reduced to 1 year without
Registration.




PARTS LIST

MBS5420

CONTENTS
MAIN BODY + « « « « « « « « 1, 2
SUPPORT FRAME =« .« - . . 3, 4
GEARCASE « ¢ o o ¢« o ¢ o » o« 5 6
ENGINE ¢ ¢ « ¢« o ¢« o o o o« s s = T7~1 2
ACCESSORIES -« « ¢« « o 13, 14

GEHWARUMMWA.



1-MAIN BODY




Ref.No| Part No. Part Name Q' ty Remarks
1- 1| 347958 {MBS420 1 [COSTA RICA
1- 2| 216958 |[Clutch Case Ass'y 1 |Incl.3~10
1- 3] 215747 |Clutch Case 1
1- 4} 217564 |Spring 1
1- 5| 214672 |Pin 1
1- 6| 020299 |[E-Ring 1 |#4
1- 7| 140474 |Bearing 1 |#6202Z2Z
1- 8 012380 |Snap Ring 1 (H35
1- 9} 216927 |Clutch Shaft l
1-10{ 211203 |[Clutch Drum 1
1-11} 092552 |Bolt 4 |M6x20
1-12| 215883 |[Quter Ass’y 1 [Incl.13~17
1-13| 215884 |Quter Ass'y 1 |Incl. 14,15
1-14}{ 215743 |[Outer |
1-15| 215885 |Cover 1
1-16] 211611 |Inner Shaft 1
1-17} 011338 [0-Ring 1 |P18
1-18( 215729 |Driveshaft Tube 1
1-19{ 216964 |[Driveshaft Ass’y 1 }Incl. 20, 21
1-20| 214104 |Driveshaft 1
1-21| 216925 |Adapter l
1-22 215741 |[Shaft Coupler 1
1-23| 087786 |Cap Screw 2 |M5X25
1-241 215239 |[Shaft Grip 1
1-25] 215617 |[Hanging Bracket 1
1-26| 089737 |Bolt 1 [M5X12
1-27| 102965 |Throttle Trigger 1
1-28| 214666 |Loop Handle Ass'y 1 {Incl. 29~31
1-29| 214982 |Loop Handle 1
1-30| 092087 |[Screw 4 |M5X28
1-31{ 081027 |[Nut 4 |Mb
1-32| 219690 |Switch Ass’y 1 {Incl.33~35
1-33] 2152562 |Switch 1
1-34] 212491 |Stay |
1-35| 219691 |Wire, Coil Ground 1
1-36] 219692 |Wire Ass’y 1 [Incl.37
1-37{ 215852 |[Throttle Cable 1
1-38| 055264 |Band 1
1-39] 214022 |Band 2
1-40} 210310 |Safety Cover Ass'y 1 {Incl. 41~44

- 210311 {Safety Cover 1
- 210312 |Bracket 1

092555 |[Bolt 2 |M6X30
- 210313 |Threaded Bracket 1




2 -FRAME




Ref.No| Part No. Part Name Q' ty Remarks

2- 1| 219697 |[Support Frame |

2- 21 216417 |Turn Bracket 1

2- 3| 211644 |Bearing case 1

2- 4] 151443 |Bearing 1 [#60010U
2- 5| 092578 |Bolt 3 |M5X10
2- 6| 211645 |Buffer 3

2- T 215230 |Nut 6 |M5
2~ 8 211969 |Hanging Bracket Ass’y 1 |Incl.9
2- 91 092579 |Bolt 2 M5x12
2-10] 214498 |Pad 1

210968 |Bracket 2

- 092580 |Bolt 4 |M5x12

- 084020 Nut 1 [M12

- 214115 |Knapsack Belt 1




3-GEARCASE




Ref.No| Part No. Part Name Q'ty Remarks
3- 1| 211691 |[Gearcase Ass'y 1 {Incl.2~24
3- 2| 211693 |Gearcase 1
3- 3| 082092 |Bolt 1 |M6X8
3- 4] 092084 |Screw 3 |M5X8
3- 5| 211694 |Stabilizer 1
3- 6] 211696 |[Bearing 1 |#628
3- 7| 211698 |Gear 1
3- 8] 211697 |Blade Shaft 1
3- 9| 022009 |Bearing 1 #6002
3-10] 016732 |Snap Ring b {H32
211818 {0il Seatl 1 |D22 32 6
054812 [Collar 1
- 211695 |Pinion Gear 1
014490 |Bearing 1 |#6000
- 106933 |[Bearing 1 |#6000Z
014210 |Snap Ring 1 [S10
054676 |Snap Ring 1 |H26
- 092561 |Bolt 1 (M5X25
211699 |Boss Adapter 1
- 216509 |Clamping Washer 1
3-21| 210308 |[Stabilizer 1
-22| 210022 |Washer I | $8.5X¢p20Xt2
3-23| 210309 {Washer 1 |B-8, Counterclockvise
3-24| 089432 |Bolt 1 [M8x18, counterclockvise
3-25| 089737 |Bolt 1 |M5X12




4-ENGINE
CRANKCASE, CYLINDER, MAGNETO AND FUEL TANK




Ref. No| Part No. Part Name Qty Remarks
4- 1| 264514 |Engine 1 |AE420F/06
4- 21 262544 |Cylinder 1 |New gasket required
4- 3| 262546 |Gasket |
4- 4| 261246 |Cap Screw 4 |Mbx25
4- 5| 263272 |Insulator 1 |New gasket required
4- 6| 262550 ]Air Duct 1
4- 71 262790 |Gasket 2
4- 8| 261246 |Cap Screw 2 [M5x25
4- 9| 262748 |Muffler 1
4-10 262617 |Gasket 1
261607 |Cap Screw 1 |M5x16
- 262687 {Cap Screw 2 |M6X65
263515 [Top Cover Ass’y 1 [Incl. 14~17
- 263047 |Top Cover 1 {New label required
- 262556 {Knob 1
4-16| 262689 (Spacer |
-17| 262690 [Snap Ring 1 |#6
- 262714 [Label 1 [MARUYAMA
4-19{ 263461 [Crankcase 1
4-20| 262658 |Bearing 2 |#6202C3
4-21| 262660 |[0il Seal 1 |TC15357
-22| 262565 |0il Seal 1 |1SCD15257
4-23| 012380 |Snap Ring 1 |H35
4-24| 261999 |[Cap Screw 4 |M5X40
4-25| 262473 |Piston 1
4-26| 262476 |[Piston Ring 2 [(2)Required
4-27| 262749 |Piston Pin 1
4-28| 262659 |Bearing, Needle 1 |KTV111414EGO1B2
4~-29| 262479 |[Clip,Piston Pin 2
4-30| 262567 |Crankshaft/Conn.Rod Ass'’y 1
4-31f 262577 |[Clutch Ass’y 1 |Incl. 32,33
4-32| 262655 |Clutch Shoe 2 |(2)Required
4-33| 263615 |Spring, Clutch |
4-34| 262683 |Washer 2 | 98Xop22Xt1.2
4-35| 262682 |Wave Washer 2
4-36| 262684 [Clutch Bolt 2 |M8
4-37( 263277 [Fan Cover 1
4-38| 264516 {(Clamp 1
4-391 261250 |Cap Screw 4 [M5x20




Ref.No| Part No. Part Name Q'ty Remarks
4-40| 264420 [Magneto Ass’y I [Incl. 41~49
4-41| 262619 |Rotor/Fan 1
4-42)| 264442 |Coil Ass'y 1 |Incl. 43~49
4-43| 264443 |Coil 1
4-44| 262622 |Spark Plug Wire Ass’y 1 |Incl. 45~47
4-45| 262623 |Spark Plug Wire 1
4-46| 261074 |Plug Boot 1
4-47{ 261075 |Connector 1
4-48| 261072 |Cap 1
4-49| 262694 |Insulator 1 |¢6X¢$6.8X100L
4-50| 261076 |Woodruff Key |
4-51| 262731 |Nut, Rotor 1 [M10
4-52| 261078 |Spacer 2
4-53| 261256 |Cap Screw 2 |M4x25
4-54| 261200 |[Spark Plug 1 |NGK BPMSY
4-55| 261202 |Grommet 1
4-56| 263549 (Bracket 1
4-57| 261607 |[Cap Screw 3 |Mbxl6
4-58] 263879 |Fuel Tank Ass'y 1 |(Incl. 59,60
4-591 262917 |Fuel Tank 1
4-60| 263447 |Fuel Tank Cap Ass’y |
4-61| 264741 |[Fuel Pipe Ass’y 1 |Incl.62~64

-62| 263443 |Fuel Pipe 1 |6 Tx¢12x220L
4-63| 264057 |Spring 1
4-64| 043832 |Hose Band 2
4-65| 262959 |[Tank Band |




5 -ENGINE

CARBURETOR, AIR FILTER, RECOIL STARTER




Ref. No| Part No. Part Name Q'ty Remarks
o- 1| 262933 |[Carburetor Ass'y 1 |Incl.2~19 New
5- 2] 263014 |Needle Valve l gasket required
5- 3| 263965 (Main Jet 1 |#43
5- 4 263010 |Float 1
5- 5| 263015 |Pin 1
5- 6| 263009 |Gasket 1
5- 7| 263011 |Float Chamber Ass’Y 1
5~ 8| 263013 |Gasket 1
5- 9| 263012 |{Screw 1
5-10| 262937 |[Strainer |

263595 |Cock Ass'y |

- 263596 |[Screw 2

- 261876 |E-Ring 1

- 263964 |Throttle Valve Ass’y 1

- 261658 |[Swivel 1

- 261875 {Screw 2

- 261659 |[Bracket 1

- 261878 |Nut 1

263994 |[Adapter 1

- 262938 |Gasket 1
5-21| 263444 |Fuel Pipe 1 | & Tx¢ 11x200L
5-22| 264518 |[Strainer 1

5-23| 103067 |Hose Band 2

0-24| 263982 |Air Filter Body Ass’y 1 [Incl.25~29
5-25| 263338 |Air Filter Body 1

5-26| 263983 |Choke Valve |

5-27{ 263942 |Washer I | 7. 2x¢12xt0. 15
5-28| 263345 |Packing 1

5-29( 263342 |Stay 1

5-30[ 264016 [Cap Screw 2 |M5x60

0-31| 262727 |Screen 1

=321 262643 |Foam Element 1

5-33| 263346 |Air Filter Cover Ass'y 1 |Incl.34~36
9-34| 263343 [Air Filter Cover 1 |New label required
5-35( 261018 |Knob |

9-36( 261734 |Snap Ring 1 |$5

5-37| 261352 |Label 1 |Choke

5-38| 263546 |Recoil Starter Ass'y 1 |Incl.39~53
5-39] 263659 |[Recoil Ass'y 1 |[Incl. 40~48
5-401 262631 |Rope Ass’y 1 |{Incl.41~43




Ref.No| Part No. Part Name Q'ty Remarks
0-41| 262633 |Starter Grip 1
-42| 262632 |Starter Rope l
5-431 262981 |Cap 1
5-44| 263660 |[Starter Case 1 |New label required
5—453 262627 |Spiral Spring 1
5-46| 262626 |Pulley |
5-47| 262982 |Washer |
5-48] 262629 |Screw 1
5-49{ 262634 |Starter Pawl Ass'y 1 |Incl.50~53
5-50] 262636 |Pawl 1
5-51| 262637 {Return Spring 1
5-52| 262635 |Pawl Case 1
5-b3| 262638 |E-Ring 1
5-54| 261257 |Cap Screw 4 [M4x16
5-55( 264520 |Label 1
5-56| 081040 |Nut 1 |M8




6-ACCESSORIES

|

e ]




Ref.No| Part No. Part Name Q' ty Remarks
6- 1| 215735 |Tool Set 1 {Incl.2~6
6- 2| 210418 |Box Spanner 1 [13x19x@
6- 3| 210181 |Lever Handle 1 |¢3.5X170L
6- 4} 022865 |Double-ended Wrench 1 |8X10
6- 5| 219432 |Wrench 1 (4mm
6- 6 054753 |[Tool Bag 1
6- 7| 022540 |Fuel Blending Bottle |
6- 8| 211337 |Grease Tube |
6- 91 219800 |Instruction Manual 1
6-101 913147 [Mowing Blade 1 | ¢2b5X8




cug4-18-25 10:27 RULFREII 70z Hh° ~poao—

MBES420 CARBUREJOR

RIUNEITE W 7N

NO. 290

1995. 5.

1



2004-18-25 10:28 BB e e T el N el NO. 298 P.2

_ T‘Nb;"‘*%%?ﬂﬁ?ff”Af‘ TR Tang " lQttyl  Remarks:
mﬂ-T“T,tﬁﬁegﬁﬁﬁ‘TVECarhuret;%-Kgﬁgr : 1 {incl. 2~%4 New |
. Gasket required:

119880 | Cep
118828 - | Ajuster, Cable
- 118828 | Nut
- 136327 | Pipe
115814 | Cap
| 145815 .. | Cap, Body
[+ 115818 | Sprisg
- 116319 | Retainer
5 © 115822 | Clip
11 | 284882 | Needl Jet
13 | B8R | Valve, Thrattle
4 18 |.284823 | Gashet
14 | 284820. | Cock Ass'y
|16 "1 2p4822 " | Balt Comn.
18 | - 284%%4 | Laver
A7 | 2B40E5 | Bolt .
1 18 265281 | Valve, Chale
P19 115488 | Sprimg Washer-
20 [ -115BBI | Nut
| 21 | 116842 | Serieg
2% | 115841 | Berew
| 23 284815 | Pipe
1024 | 864819 | Serew
1726 }'2Bd902 - | Jet, Needla
26 | 28529% | Main-det
27 |- 268284 | Valve Needle
28 | 2W40LT . Arm |
2% 1 284918 | Pin
30 484804 | Float
| 81| 354808 | Gasket
| 82 | 2684810 | Chamber, Float
- 83 | 284811 | Screw
© 84 | 64912 | Stay
85 | 204987 | Gaslei
36| 264883 | Clamp

08T [ Be4BER | Cable Ass'y
38 | id648b8 - | Cable Compr o
36 1364009 . | Case, Connecler
40 ) 284775 | Sleave
41 466288 . | Cleaner Ase’'y
[ 42 '} 115403 | Baffle Plate:
43 | 115808 { Body, Cieaner
C 48 | 118812 | Sorev .
88 [ TIRA0T | Soreen
| 46 118808 | Element
|- 47 1 §1B308 - i Cover, Cleaner
48 11581t | Label
48 264838 | Serev ‘
50_[; 26189 | Cap Serey. .. . . .

— -

448

Inel. 88~40

Incl, 42~49

Incl, 48

.1 MEx4D




